swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13030 47.6 -40.6 88.2 50.24 39.84 20.03 | 62.51 - - P H
19545 36.28 -37.72 74 39.03 37.77 1466 | 55.18 - - P H
802.11ax
HE20 Full
CH 113 13030 47.38 -40.82 88.2 50.02 39.84 20.03 | 62.51 - - P
6515MHz 19545 37.53 | -36.47 74 40.28 | 37.77 | 14.66 | 55.18 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C30 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12890 48 -40.2 88.2 51.02 39.78 19.87 | 62.67 - - P H
19335 35.77 -38.23 74 38.73 37.83 14.48 | 5527 - - P H
802.11ax
HEA40 Full
CH 99 12890 47.86 -40.34 88.2 50.88 39.78 19.87 | 62.67 - - P |V
6445MHz 19335 36.94 | -37.06 74 39.9 37.83 | 14.48 | 55.27 - - P
TEL : 886-3-327-0868 Page Number : C31 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12970 4797 | -40.23 88.2 50.67 39.87 19.98 | 62.55 - - P H
19455 35.48 |-38.52 74 38.38 37.74 1458 | 55.22 - - P H
802.11ax
HE40 Full
CH 107 12970 48.64 | -39.56 88.2 51.34 39.87 19.98 | 62.55 - - P
6485MHz 19455 36 -38 74 38.9 37.74 | 1458 | 55.22 - - P |V
TEL : 886-3-327-0868 Page Number : C32 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13050 48.07 -40.13 88.2 50.72 39.8 20.06 | 62.51 - - P H
19575 35.38 -38.62 74 38.05 37.82 14.68 | 55.17 - - P H
802.11ax
HE40 Full
CH 115 13050 48.39 -39.81 88.2 51.04 39.8 20.06 | 62.51 - - P
6525MHz 19575 35.94 | -38.06 74 38.61 | 37.82 | 14.68 | 55.17 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

"-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C33 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
12930 48.18 -40.02 88.2 51.03 39.83 19.93 | 62.61 - - P H
19395 35.63 -38.37 74 38.56 37.78 14.53 | 55.24 - - P H
802.11ax
HE80 Full
CH 103 12930 47.95 -40.25 88.2 50.8 39.83 19.93 | 62.61 - - P \Y
6465MHz 19395 35.72 | -38.28 74 38.65 | 37.78 | 14.53 | 5524 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C34 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
13010 48.23 -39.97 88.2 50.84 39.88 20.02 | 62.51 - - P H
19515 35.84 -38.16 74 38.68 37.72 14.63 | 55.19 - - P H
802.11ax
HE160 Full
CH 111 13010 49 -39.2 88.2 51.61 39.88 20.02 | 62.51 - - P \%
6505MHz 19515 36.22 |-37.78 74 39.06 | 37.72 | 14.63 | 55.19 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C35 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
13070 46.41 -41.79 88.2 49.49 39.36 20.07 | 62.51 - - P H
19605 36.17 -37.83 74 38.75 37.87 14.71 55.16 - - P H
802.11a
CH 117
13070 48.03 -40.17 88.2 51.11 39.36 20.07 | 62.51 - - P \%
6535MHz
19605 36.39 -37.61 74 38.97 37.87 14.71 55.16 - - P
Page Number : C36 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13390 47.1 -26.9 74 49.54 39.7 20.35 | 62.49 - - P H
20085 34.56 -39.44 74 36.98 37.47 15.11 55 - - P H
802.11a
CH 149
13390 47.26 -26.74 74 49.7 39.7 20.35 | 62.49 - - P
6695MHz
20085 34.22 -39.78 74 36.64 37.47 15.11 55 - - P \Y
TEL : 886-3-327-0868 Page Number : C37 of C73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 47.53 -40.67 88.2 49.56 40.2 20.67 62.9 - - P H
20625 35.19 -38.81 74 37.01 37.65 15.5 54.97 - - P H
802.11a
CH 185
13750 47.92 -40.28 88.2 49.95 40.2 20.67 62.9 - - P
6875MHz
20625 35.1 -38.9 74 36.92 37.65 15.5 54.97 - - P \Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C38 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13070 47.31 -40.89 88.2 50.39 39.36 20.07 | 62.51 - - P H
19605 36.03 -37.97 74 38.61 37.87 14.71 | 55.16 - - P H
802.11ax
HE20 Full
CH 117 13070 47.46 -40.74 88.2 50.54 39.36 20.07 | 62.51 - - P |V
6535MHz 19605 36.3 -37.7 74 38.88 | 37.87 | 14.71 | 55.16 - - P
TEL : 886-3-327-0868 Page Number : C39 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 47.3 -26.7 74 49.74 39.7 20.35 | 62.49 - - P H
20085 34.5 -39.5 74 36.92 37.47 15.11 55 - - P H
802.11ax
HE20 Full
CH 149 13390 47.44 | -26.56 74 49.88 39.7 20.35 | 62.49 - - P
6695MHz 20085 34.33 | -39.67 74 36.75 | 37.47 | 15.11 55 - - P |V
TEL : 886-3-327-0868 Page Number : C40 of C73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 47.49 -40.71 88.2 49.52 40.2 20.67 62.9 - - P H
20625 35.54 -38.46 74 37.36 37.65 15.5 54.97 - - P H
i802.11ax
HE20 Full
CH 185 13750 47.58 -40.62 88.2 49.61 40.2 20.67 62.9 - - P
6875MHz 20625 35.39 | -38.61 74 37.21 37.65 15.5 | 54.97 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C41 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13130 46.98 -41.22 88.2 50 39.36 20.12 62.5 - - P H
19695 35.3 -38.7 74 37.62 38.01 14.79 | 55.12 - - P H
802.11ax
HEA40 Full
CH 123 13130 46.95 -41.25 88.2 49.97 39.36 20.12 62.5 - - P |V
6565MHz 19695 34.88 | -39.12 74 37.2 38.01 | 14.79 | 55.12 - - P
Page Number : C42 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13370 47.6 -26.4 74 50.05 39.7 20.34 | 62.49 - - P H
20055 3467 |-39.33 74 37.2 37.38 15.09 55 - - P H
802.11ax
HE40 Full
CH 147 13370 47.21 -26.79 74 49.66 39.7 20.34 | 62.49 - - P
6685MHz 20055 34.48 | -39.52 74 37.01 | 37.38 | 15.09 55 - - P |V
Page Number : C43 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13770 47.78 -40.42 88.2 49.86 40.16 20.69 | 62.93 - - P H
20655 35.22 -38.78 74 37.01 37.66 15.52 | 54.97 - - P H
802.11ax
HE40 Full
CH 187 13770 48.54 -39.66 88.2 50.62 40.16 20.69 | 62.93 - - P
6885MHz 20655 35.58 | -38.42 74 37.37 | 3766 | 1552 | 54.97 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

"-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C44 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 7 - 6525~6875MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpV/m) (dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(H/V)
13250 47.23 74 50.19 39.3 20.23 | 62.49 - - P H
19875 35.54 74 38 37.65 14.94 | 55.05 - - P H
802.11ax
HES80 Full
CH 135 13250 47.16 74 50.12 393 20.23 | 6249 - - P |V
6625MHz 19875 35.66 74 38.12 | 37.65 | 14.94 | 55.05 - - P
Page Number : C45 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13410 47.78 -40.42 88.2 50.18 39.72 20.37 | 62.49 - - P H
20115 35.39 -38.61 74 37.69 37.57 15.13 55 - - P H
802.11ax
HES80 Full
CH 151 13410 47.78 -40.42 88.2 50.18 39.72 20.37 | 62.49 - - P
6705MHz 20115 35.82 | -38.18 74 38.12 | 3757 | 15.13 55 - - P |V
Page Number : C46 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13730 48.36 -39.84 88.2 50.41 40.16 20.65 | 62.86 - - P H
20595 35.71 -38.29 74 37.57 37.64 1548 | 54.98 - - P H
802.11ax
HES80 Full
CH 183 13730 47.95 -40.25 88.2 50 40.16 20.65 | 62.86 - - P
6865MHz 20595 35.1 -38.9 74 36.96 | 37.64 | 1548 | 54.98 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C47 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

WIFI Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13330 47.08 -26.92 74 49.69 39.58 20.3 62.49 - P H
19995 34.86 -39.14 74 37.59 37.22 15.05 55 - P H
802.11ax
HE160 Full
CH 143 13330 47.67 -26.33 74 50.28 39.58 20.3 62.49 - P |V
6665MHz 19995 35.63 | -38.37 74 38.36 | 37.22 | 15.05 55 - P
Page Number : C48 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13650 47.52 -40.68 88.2 49.67 40 20.58 | 62.73 - - P H
20475 35.34 -38.66 74 37.31 37.64 15.39 55 - - P H
802.11ax
HE160 Full
CH 175 13650 47.88 -40.32 88.2 50.03 40 20.58 | 62.73 - - P
6825MHz 20475 35.95 |-38.05 74 37.92 | 37.64 | 15.39 55 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

"-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C49 of C73



swanranas. FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)(H/V)
* 7115 96.57 - - 81.59 36.36 13.07 | 34.45 | 319 356 P H
* 7115 90.52 - - 75.54 36.36 13.07 | 34.45 | 319 356 A H
7125.44 69.15 -19.05 88.2 54.15 36.4 13.06 | 34.46 | 319 356 P H
7125.02 58.67 -9.53 68.2 43.67 36.4 13.06 | 34.46 | 319 356 A H
802.11a
CH 233
* 7115 92.63 - - 77.65 36.36 13.07 | 34.45 | 400 90 P \Y
7115MHz
* 7115 86.7 - - 71.72 36.36 13.07 | 34.45 | 400 90 A \
7125.16 65.79 -22.41 88.2 50.79 36.4 13.06 | 34.46 | 400 90 P \Y
7125.02 54.3 -13.9 68.2 39.3 36.4 13.06 | 34.46 | 400 90 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C50 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13790 47.89 -40.31 88.2 49.93 40.21 19.86 | 62.96 - - P H
20685 35.11 -38.89 74 36.86 37.67 25.08 | 54.96 - - P H
802.11a
CH 189
13790 47.66 -40.54 88.2 49.7 40.21 19.86 | 62.96 - - P
6895MHz
20685 33.2 -40.8 74 34.95 37.67 25.08 | 54.96 - - P \Y
Page Number : C51 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13990 47.04 -41.16 88.2 48.96 40.49 20 63.29 - - P H
20985 33.59 -40.41 74 34.94 37.79 253 54.9 - - P H
802.11a
CH 209
13990 47.74 -40.46 88.2 49.66 40.49 20 63.29 - - P
6995MHz
20985 34.02 -39.98 74 35.37 37.79 25.3 54.9 - - P \Y
TEL : 886-3-327-0868 Page Number : C52 of C73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14230 48.54 -39.66 88.2 49.75 40.61 20.25 | 62.91 - - P H
21345 33.38 -40.62 74 34.24 38.05 25.53 54.9 - - P H
802.11a
CH 233
14230 48.32 -39.88 88.2 49.53 40.61 20.25 | 62.91 - - P
7115MHz
21345 34.59 -39.41 74 35.45 38.05 25.53 54.9 - - P \Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C53 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/Im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7115 104.47 - - 89.49 36.36 13.07 | 3445 | 275 | 355 P H
7115 97.42 - - 82.44 36.36 13.07 | 3445 | 275 | 355 A H
7125.02 76.41 -11.79 88.2 61.41 36.4 13.06 | 3446 | 275 | 355 P H
7125.02 67.09 -1.11 68.2 52.09 36.4 13.06 | 3446 | 275 | 355 A H
802.11ax
HE20 Full
CH 233 7115 100.29 - - 85.31 36.36 13.07 | 34.45 | 248 17 P \
7115MHz 7115 93.63 - - 78.65 | 36.36 | 13.07 | 3445 | 248 | 17 | A |V
7125.02 73.06 -15.14 88.2 58.06 36.4 13.06 | 34.46 | 248 17 P \Y
7125.02 63.14 -5.06 68.2 48.14 36.4 13.06 | 34.46 | 248 17 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C54 of C73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13790 48.64 -39.56 88.2 50.68 40.21 20.71 62.96 - - P H
20685 34.81 -39.19 74 36.56 37.67 15.54 54.96 - - P H
802.11ax
HE20 Full
CH 189 13790 48.45 -39.75 88.2 50.49 40.21 20.71 62.96 - - P
6895MHz 20685 34.89 | -39.11 74 36.64 | 37.67 | 1554 | 54.96 - - P |V

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C55 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13990 48.42 -39.78 88.2 50.34 40.49 20.88 | 63.29 - - P H
20985 35.52 -38.48 74 36.87 37.79 15.76 54.9 - - P H
802.11ax
HE20 Full
CH 209 13990 48.26 -39.94 88.2 50.18 40.49 20.88 | 63.29 - - P
6995MHz 20985 35.38 | -38.62 74 36.73 | 37.79 | 1576 | 549 - - P |V
Page Number : C56 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
14230 49.59 -38.61 88.2 50.8 40.61 21.09 | 62.91 - - P H
21345 34.09 -39.91 74 34.95 38.05 15.99 54.9 - - P H
802.11ax
HE20 Full
CH 233 14230 48.41 -39.79 88.2 49.62 40.61 21.09 | 62.91 - - P
7115MHz 21345 34.84 |-39.16 74 35.7 38.05 | 1599 | 54.9 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

"-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C57 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
* 7115 99.96 - - 84.98 36.36 13.07 | 3445 | 249 | 360 P H
* 7115 94 - - 79.02 36.36 13.07 | 3445 | 249 | 360 A | H
7125.02 78.36 -9.84 88.2 63.36 36.4 13.06 | 3446 | 249 | 360 P H
802.11ax 7125.02 66.44 -1.76 68.2 51.44 36.4 13.06 | 3446 | 249 | 360 A | H
HE20
Partial
106/54 * 7115 94.58 - - 79.6 36.36 13.07 | 34.45 | 215 25 P |V
CH 233 * 7115 88.71 - - 73.73 | 36.36 | 13.07 | 3445 | 215 | 25 | A |V
7115MHz 7125.02 7215 |-16.05| 882 5715 | 364 | 13.06 | 3446 | 215 | 25 | P | V
7125.02 60.6 -7.6 68.2 45.6 36.4 13.06 | 34.46 | 215 25 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C58 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/Im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7085 107.26 - - 92.39 36.21 13.1 3444 | 274 | 355 P H
7085 101.21 - - 86.34 36.21 13.1 3444 | 274 | 355 A H
7125.84 73.29 -14.91 88.2 58.29 36.4 13.06 | 3446 | 274 | 355 P H
7125 65.61 -2.59 68.2 50.61 36.4 13.06 | 3446 | 274 | 355 A H
802.11ax
HE40 Full
CH 227 7085 104.03 - - 89.16 36.21 13.1 34.44 | 245 15 P \
7085MHz 7085 97.66 - - 82.79 | 36.21 131 | 3444 | 245 | 15 | A | V
7128 74.08 -14.12 88.2 59.07 36.41 13.06 | 34.46 | 245 15 P \Y
7125.3 64.4 -3.8 68.2 494 36.4 13.06 | 34.46 | 245 15 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C59 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp Table Peak
Ant. Line Level Factor | Loss | Factor Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) (deg) |(P/A)
13850 48.59 | -39.61 88.2 50.59 40.3 20.76 | 63.06 - P
20775 36.17 | -37.83 74 37.79 37.71 15.61 | 54.94 - P
802.11ax
HE40 Full
CH 195 13850 48.38 | -39.82 88.2 50.38 40.3 20.76 | 63.06 - P
6925MHz 20775 34.38 | -39.62 74 36 37.71 | 1561 | 54.94 - P
Page Number : C60 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
14010 46.98 |-41.22 88.2 48.86 40.51 20.9 63.29 - - P H
21015 34.71 -39.29 74 36.01 37.82 15.78 54.9 - - P H
802.11ax
HE40 Full
CH 211 14010 48.48 | -39.72 88.2 50.36 40.51 20.9 63.29 - - P
7005MHz 21015 3511 | -38.89 74 36.41 | 37.82 | 1578 | 54.9 - - P |V
TEL : 886-3-327-0868 Page Number : C61 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14170 48.92 -39.28 88.2 50.23 40.67 21.04 | 63.02 - - P H
21255 35.06 -38.94 74 35.84 38.19 15.93 54.9 - - P H
802.11ax
HE40 Full
CH 227 14170 48.93 -39.27 88.2 50.24 40.67 21.04 | 63.02 - - P
7085MHz 21255 3529 | -38.71 74 36.07 | 3819 | 1593 | 549 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

"-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C62 of C73



swanranas. FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 7085 111.61 - - 96.74 36.21 13.1 3444 | 296 | 354 P H
* 7085 102.72 - - 87.85 36.21 13.1 3444 | 296 | 354 A H
7131 71.6 -16.6 88.2 56.59 36.42 13.05 | 3446 | 296 | 354 P H
802.11ax 7127.2 59.57 -8.63 68.2 44.56 36.41 13.06 | 3446 | 296 | 354 A H
HE40
Partial
242/62 * 7085 106.89 - - 92.02 36.21 13.1 34.44 | 244 15 P \
CH 227 * 7085 100.1 - - 85.23 | 36.21 131 | 3444 | 244 | 15 | A |V
7085MHz 7127 77.08 | -11.12| 882 62.07 | 3641 | 13.06 | 3446 | 244 | 15 | P | V
7127 57.29 -10.91 68.2 42.28 36.41 13.06 | 3446 | 244 15 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C63 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7025 105.97 - - 91.33 35.9 13.16 | 34.42 | 281 0 P H
7025 98.78 - - 84.14 35.9 13.16 | 34.42 | 281 0 A H
7126.44 62.29 -25.91 88.2 47.28 36.41 13.06 | 34.46 | 281 0 P H
7125.16 54.03 -14.17 68.2 39.03 36.4 13.06 | 34.46 | 281 0 A H
802.11ax
HES80 Full
CH 215 7025 103.28 - - 88.64 35.9 13.16 | 34.42 | 245 16 P \Y
7025MHz 7025 95.3 - - 80.66 35.9 1316 | 3442 | 245 | 16 | A |V
7131.24 59.47 -28.73 88.2 44.46 36.42 13.05 | 34.46 | 245 16 P \Y
7125.16 52.32 -15.88 68.2 37.32 36.4 13.06 | 34.46 | 245 16 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C64 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBupVim) (dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
13890 47.72 88.2 49.68 40.38 20.79 | 63.13 - - P H
20835 34.48 74 36.03 37.73 15.65 | 54.93 - - P H
802.11ax
HES80 Full
CH 199 13890 47.61 88.2 49.57 40.38 20.79 | 63.13 - - P
6945MHz 20835 36.02 74 3757 | 37.73 | 15.65 | 54.93 - - P |V
Page Number : C65 of C73

TEL : 886-3-327-0868
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14050 47.43 -40.77 88.2 49.17 40.55 20.93 | 63.22 - - P H
21075 36.47 -37.53 74 37.63 37.92 15.82 54.9 - - P H
802.11ax
HES80 Full
CH 215 14050 47.89 -40.31 88.2 49.63 40.55 20.93 | 63.22 - - P
7025MHz 21075 36.78 | -37.22 74 37.94 | 3792 | 1582 | 549 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

"-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C66 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 7025 107.16 - - 92.52 35.9 13.16 | 3442 | 273 | 354 P H
* 7025 99.55 - - 84.91 35.9 1316 | 3442 | 273 | 354 A H
7125.8 64.54 -23.66 88.2 49.54 36.4 13.06 | 3446 | 273 | 354 P H
802.11ax 7125.96 51.53 -16.67 68.2 36.53 36.4 13.06 | 3446 | 273 | 354 A H
HE80
Partial
484/66 * 7025 105 - - 90.36 35.9 1316 | 3442 | 244 16 P \
CH 215 * 7025 96.94 - - 82.3 35.9 1316 | 3442 | 244 | 16 | A |V
7025MHz 7131.56 62.57 |-25.63| 88.2 4755 | 3643 | 1305 | 3446 | 244 | 16 | P | V
7127.4 49.23 -18.97 68.2 34.22 36.41 13.06 | 3446 | 244 16 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C67 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6985 102.98 - - 88.44 35.8 13.14 34.4 296 0 P H
* 6985 95.71 - - 81.17 35.8 13.14 34.4 296 0 A H
71415 71.86 -16.34 88.2 56.81 36.47 13.04 | 3446 | 296 0 P H
7131 63.16 -5.04 68.2 48.15 36.42 13.05 | 34.46 | 296 0 A H
802.11ax
HE160 Full
CH 207 * 6985 100.66 - - 86.12 35.8 13.14 34.4 200 21 P \
6985MHz | ~ 6985 91.88 - - 77.34 35.8 13.14 | 344 | 200 | 21 AV
7126.8 65.94 -22.26 88.2 50.93 36.41 13.06 | 34.46 | 200 21 P \Y
7131 58.27 -9.93 68.2 43.26 36.42 13.05 | 34.46 | 200 21 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C68 of C73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13970 4863 |-39.57| 882 50.55 | 40.47 | 20.87 | 63.26 - - P | H
20955 36.04 |-37.96 74 37.43 | 37.78 | 15.74 | 54.91 - - P | H
802.11ax
HE160 Full
CH 207 13970 49.6 -38.6 88.2 5152 | 4047 | 20.87 | 63.26 - - P
6985MHz 20955 35.53 | -38.47 74 36.92 37.78 | 15.74 | 54.91 - - P |V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C69 of C73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
6985 104.58 - - 90.04 35.8 13.14 34.4 296 | 354 P H
6985 95.58 - - 81.04 35.8 13.14 344 296 | 354 A H
7136.54 78.71 -9.49 88.2 63.67 36.45 13.05 | 3446 | 296 | 354 P H
802.11ax 7127.02 65.45 -2.75 68.2 50.44 36.41 13.06 | 3446 | 296 | 354 A H
HE160
Partial
996/68 6985 102.14 - - 87.6 35.8 13.14 344 245 16 P \
CH 207 6985 93.3 - - 78.76 35.8 1314 | 344 | 245 | 16 | A |V
6985MHz 7131.44 76.44 | -11.76 | 882 6142 | 3643 | 1305 | 3446 | 245 | 16 | P | V
7127.02 63.27 -4.93 68.2 48.26 36.41 13.06 | 34.46 | 245 16 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C70 of C73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30.54 25.33 -14.67 40 32.96 23.68 0.85 32.16 - - P H
182.55 24.47 -19.03 43.5 39.8 14.64 2.09 32.06 - - P H
261.66 21.02 -24.98 46 30.98 19.56 25 32.02 - - P H
707.4 28.83 -17.17 46 30.53 26.33 4.05 32.08 - - P H
875.4 31.99 -14.01 46 30.43 28.59 4.39 31.42 - - P H
997.9 36.04 -17.96 54 31.65 29.91 4.79 30.31 - - P H
802.11ax
HE20 Full
F 30 29.32 -10.68 40 36.71 23.92 0.84 32.15 - - P |V
122.88 27.59 -15.91 43.5 40.58 17.37 1.8 32.16 - - P \
259.23 20.65 -25.35 46 30.82 19.36 249 32.02 - - P |V
566 28.49 -17.51 46 31.18 25.67 3.64 32 - - P |V
843.2 31.69 -14.31 46 30.34 28.61 4.38 31.64 - - P \
968.5 34.21 -19.79 54 29.57 30.53 4.72 30.61 - - P |V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C71 of C73




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C72 of C73
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 88.2(dBuV/m)
=-32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C73 of C73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Appendix D. Radiated Spurious Emission

Temperature : 20.1~21.8°C

Test Engineer : Leo Li, Troye Hsieh, Sam Chou and Yuan Lee

Relative Humidity : 55.8~66.6%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D90
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO01 5955MHz
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+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2 of D90
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

6+7

Vertical

Fundamental

Avg.
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Fundamental
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Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Vertical
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Avg.
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH01 5955MHz

6+7 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO01 5955MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20230901

900
s00)
700

) a8y

Date: 20230901

st U

pEAKWI |

Avg.

+ RBW:1000.000KHzZ VBW:0.270KHz SWT:Auto

. sodl
o wd SRR Wi
p—
109 00 s
209 200
204 20
10 10
25 e ED ED e £ EmY o0 7000 005 000, o0s. 720
Frequency (MH:) requency (M)
site £03CHII-HY site £ 03CHIL-HY
Condition  :PEAK_BE(UNIT)_6E 3m 9120D,_1212_230323 VERTICAL Condition  : PEAK(UNIT)_6E 3m 91200_1212_230323 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20230001 _ Date:2022.0001
1300 1300
1200 1200
104 o)
1000 1004
|
509 / a0
/M
a0 o g
a0
50 /
i P—
109 T
209
204
100
5525 D ED ED ET e Ea o0 7500 £ 000, ED w000, 7200
requency (MH:) requency (i)
£03CHIL-HY 03CHILHY
Condition  : AV6_BE(UNIT)_6E 3m 91200_1212_230323 VERTICAL Condition

* AV6(UNII)_6E 3m 91200_1212_230323 VERTICAL

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH03 5965MHz

6+7 Horizontal Fundamental

o

g ks wnd

o [ N

oy 1 I e St

wl o B ——
LS S

p—

00| 400] e

b

Site 2 03CH11-HY Site. 2 03CH1L-HY

Condition : PEAK_BE(UNII)_6E 3m 9120D_1212_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1212_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

~
5 S
=

/ e i

—
400 00 e —— T

300 300

200) 200)

100 100]

905 5920. 5930. 5040, 5950, 5960. 5970, 5960, 5985 000 2000 3000, 2000 500, 7200
Frequency (MHz) Frequency (MH2)

Site $03CHILHY site 03CHILHY
Condition + AV6_BE(UNII)_6E 3m 9120D_1212_230323 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_1212_230323 HORIZONTAL
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz
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Vertical

Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 5965MHz

6+7 Horizontal Fundamental
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Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 5965MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

1009 —_— e 1000] 1

ST T

«

R W
50.0( bt

400 m.nM

m

-

e ey
sie sy st oscH vy
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1212_230323 VERTICAL Condition : PEAK(UNIT)_6E 3m 9120D_1212_230323 VERTICAL
ROWHO0000KT VOWS000.00K0 T SWT Ao ROWA0D0000KH£ VW 305000K0 1 ST Auto
- i
W\ YA avounn]se
s / wgH
.y
S ~ | —
—
30.0 30,0} errr
s
s iy
ite :03CH11-HY 03CHI1-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_1212_230323 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_1212_230323 VERTICAL

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH07 5985MHz

6+7 Horizontal Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CHO7 5985MHz

6+7

Vertical

Fundamental

Avg.
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH07 5985MHz
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+ RBW:1000.000KHz VBW:L100KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH07 5985MHz
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TEL : 886-3-327-0868
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01
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Band 5 5925~6425MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz
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TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO01 5955MHz

6+7 Horizontal Vertical

) Buvimy Dote: 20230831 el dBuvim) Date: 2023.08.01
1300 1300

1200 1200

1100 1100

1000 1000

500 — 900

o 11 A e 1 o e A
700 — 704

W“M M l ”7 I W]l“""lﬁ 09 1] AV]LUNI\) o
50.0( 4 50,0 1

400 400

300 200

200 200

100 100

000 4000.6000.6000. 72000, 16000, _ 20000, 74000 78000, 32000, 36000, 40000
Frequency (WHz)

000 4000.6000.8000. 12000 16000, 20000. 24000  28000. 32000, 36000, 40000
Froquency (MHz)
Sit +03CHI1-HY

ite Site $03CHIL-HY
Condition  : PEAK(UNII)_6E Im SHF_00993_221124 HORTZONTAL

Condition PEAK(UNIT)_GE Im SHF_00993_221124 VERTICAL

Peak

Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

6+7 Horizontal Vertical

Date: 2023.08.31 vel (dBuVim) Date: 2023.00.01
1300 1300
1200 1200
00| g
1000 1000

o T T L e e o 1 ) e e

7

e e e e e

T E

400 2 40
300 300
200 200
100 100

1000 4000.6000.6000. 12000, 16000, 70000, 24000, 26000. 32000 36000, 40000
)

000 4000.6000.6000. 12000 16000, 20000 24000 28000, 32000, 36000, 40000
A i

site $03CHILHY site 03CHILHY
Condition + PEAK(UNII)_6E Im SHF_00993_221124 HORIZONTAL Condition :PEAK(UNTT)_GE Im SHF_00993_221124 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH51 6205MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CHO7 5985MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH55 6225MHz
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TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH87 6385MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH47 6185MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11a CH97 6435MHz
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WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11a CH105 6475MHz
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WIFI Band 6 6425~6525MHz Harmonic @ 3m
ANT 802.11a CH113 6615MHz
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Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m
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WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH105 6475MHz
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WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH113 6515MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH107 6485MHz
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Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH115 6525MHz
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Peak
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH103 6465MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 20230801 el (g8

. - T

o [T 1 S e A e i 1 oo |1 i R e e i
o Tl BT L e i i o 1 T e R e e
50.0] 1 50.0( 1

000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000
) requoncy (MHz)

site $03CHIL-HY Site $03CHIL-HY
Condition  : PEAK(UNII)_6E Im SHF_00993_221124 HORTZONTAL Condition  : PEAK(UNII)_6E Im SHF_00993_221124 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH111 6505MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH185 6875MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH117 6535MHz
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Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH185 6875MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH123 6565MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH147 6685MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D53 of D90



swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH187 6885MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH135 6625MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH151 6705MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH183 6865MHz
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TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH233 7115MHz

6+7 Horizontal Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01
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TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR362117-01

Band 8 - 6875~7125MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Vertical Fundamental
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7 Horizontal Fundamental

A (@BuVim) Date: 2023.08.02

el (dBuVim) Date: 2023.08.02

1300
1200
0|

1000 - 1004 o
s jv 1 o — —
A ot 1 | e e

s et

St e
e

maMW“
s
2
Site :03CHI1-HY Site 1 03CHIL-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL
o Too00Ks vew 300 D00k ST Ao L000 000K VoW 3000 000 WAt
Peak
204
wd va
i s L WL T
s |
40.0| 40.0| - e e T
30.0f Jn,m.»--ﬁ—/_,
Site :03CHI1-HY Site 1 03CHIL-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

ow2030002 s [
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»
N4
00 | w00 |
]
500 | 500 e
o
00| QLT
%09
00
rroquncy o) -,
sie 03cHILIY site 03cHILHY
Condtion PEAK_BE(UNIT)_6E 3m 91200,_01620_220824 VERTICAL Condition. - PEAK(UNT)_6E 3m 9120D_01620_220824 VERTICAL
RBW:I000.000KHz VBW3000000KHz SWTAuto RBWEIO00 000K+ VBW:3000000KHz SWTAuto
R v J——
10
90.0| 90.0f 1
o ) P - ol
o b TR [ N I | i
w00 !
L 1
400 f 4020 e i e
—
30.0 30,0} T
00
roquncy o) roquony i)
03cHLIY 03cHILHY
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL Condition

* AV6(UNII)_6E 3m 9120D_01620_220824 VERTICAL
+ RBW:1000.000KHzZ VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Horizontal Fundamental

A (@BuVim) Date: 2023.08.02 el (dBuVim) Date: 2023.08.02

1300) 1300

1200) 1200

1100 0| 1
e

1000 1000

00| PEAK BE(UNI,_6E] 90| PEAKUNI.
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700 704 |
500 60
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200 20
100 100
w5 7om 7o 7. 7m0 7o 7o 70 70 7ats 500 7000 ET 000 ED T 7
Froquency (WHz) requency (WH:)
Site 2 03CH11-HY Site. 2 03CH11-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

o]

>~ wa LT ]

. S —
N B O S =

30.0f FY B

Site :03CHI1-HY Site 1 03CHIL-HY

Condition : AV6_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:L100KHzZ SWT:Auto + RBW:1000.000KHz VBW:L100KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

6+7

Vertical

Fundamental

1 @BuVim) Date: 2023-08.02

A aBu

Date: 20230802

Avg.

+ RBW:1000.000KHz VBW:1.100KHz SWT:Auto
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Fraqvency e recuency ()
site <03CHI1HY site J03CHILHY
Condition PEAK_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL Condfion+ PEAK(UNIT)_6E 3m 9120D_01620_220824 VERTICAL
{REWH1000.000KHz VBW:3000.000KHz SWT:Auto | RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
sy oo 20230802 sy oo 20230842
100 w00
100 100
g o
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sngf T 900
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s00 wd |- H
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e [ S s T o5 o0 o0 o5 720
Fraqvoncy rocuency ()
{03CHI1HY J03CHI1HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL Condition

* AV6(UNII)_6E 3m 9120D_01620_220824 VERTICAL
+ RBW:1000.000KHz VBW:1.100KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Horizontal Fundamental

1 (@Buvim)
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Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL
| RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWTAuto
o oo 20250802 ot cwavm) vae 023,002
1300 1300
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ST o Te %7 T T i T s o e o0 E o0
Hoents ) reavonty )
Site 2 03CH11-HY Site 2 03CHI1-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Vertical Fundamental

1 @BuVim)
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Frequency (Miz) Frequency (MHz)
+03CHI1-HY $03CHIL-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL Condition * AV6(UNII)_6E 3m 9120D_01620_220824 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH215 7025MHz

6+7

Horizontal

Fundamental

1 (@Buvim)

Date: 2023-08.02

Avg.

et gBuvim) Date: 2023.08.02
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Condition  :PEAK_BE(UNTI)_6E 3m 9120D_01620_220824 HORTZONTAL Condition :PEAK(UNTI)_6E 3m 9120D_01620_220824 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.08.02 el GBuvim) Date: 2023.08.02
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Condition  : AV6_BE(UNTT)_6E 3m 9120>_01620_220824 HORTZONTAL Condition : AVG(UNTT)_6E 3m 9120D_01620_220824 HORTZONTAL
: RBW:1000.000KHz VBW:1.800KHz SWT:Auto

+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH215 7025MHz

6+7

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

) By bate: 20730802 J aBvm) vate 20730802
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site £ 03CHILHY sire £03CHILHY
Condition : PEAK_BE(UNTT)_6E 3m 91200_01620_220824 VERTICAL Condition  : PEAK(UNIT)_6E 3 91200_01620_220824 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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roquency () roquency (M)
£ 03CHILHY £ 03CHILHY
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL Condition

* AV6(UNII)_6E 3m 9120D_01620_220824 VERTICAL

+ RBW:1000.000KHzZ VBW:1.800KHz SWT:

Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/66 CH215 7025MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 2023.08.02 el (dBuVim)

Date: 20230802
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Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KH 2 VBW:3000000KHz SWT:Auto {RBW-1000.000KHz VBW:3000.000KHz SWTAuto
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Condition : AV6_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/66 CH215 7025MHz

6+7

Vertical

Fundamental

Avg.
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Froquency (MHz)
+03CHI1-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

1 aBuvm) vate:2023.08.02 2B vat: 20230802
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Condition : PEAK_BE(UNTT)_6€ 3m 91200,_01620_220824 VERTICAL Condition  : PEAK(UNIT)_6E 3m 91200_01620_220824 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
1 oBrvm) bate:2023.08.02 - bate: 20230802

1304 1304
1204 1204
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000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz)
$03CHIL-HY
Condition * AV6(UNII)_6E 3m 9120D_01620_220824 VERTICAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 2023.08.02

el (dBuVim) Date: 2023.08.02
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Frequency (MHz) Frequency (MHz)
Site +03CHILHY Site $03CHILHY
Condition + PEAK_BE(UNTT)_6E 3m 91200_01620_220824 HORTZONTAL Condition + PEAK(UNTI)_GE 3m 91200_01620_220824 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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Sa v o T T M | Py
50.0/ T T 50.0( S
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e T
Site 2 03CH11-HY Site 2 03CHI1-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_01620_220824 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_01620_220824 HORIZONTAL
: RBW:1000.000KHz VBW:1.800KHz SWT:Auto

+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Vertical

Fundamental

Avg.
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400)

300

200)

109

945 6970, 6990, 7010. 7030 7050. 7070. 7090. 7110 7130, 7150 7470, 7190. 7210. 7245
Frequency (MHz)
+03CHI1-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_220824 VERTICAL

+RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto
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Treauency (Wiz Freauoncy i)
site <03cHiLHY site J03cHILHY
Condition : PEAK_BE(UNIT)_6€ 3m 9120_01620_220824 VERTICAL Condition : PEAK(UNIT)_6€ 3m 91200_01620_220824 VERTICAL
{RBW-I000.000KHz VBW:3000000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
. ot 2023.8.02 - vae: 2023.0802
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Frequency (MHz)
$03CHIL-HY

Condition * AV6(UNII)_6E 3m 9120D_01620_220824 VERTICAL

+ RBW:1000.000KHzZ VBW:1.800KHz SWT:

Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D75 of D90



swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 2023.08.02 el (dBuVim)

Date: 20230802
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905 6930, 6950, 6970. 6990, 7010, 7030. 7050. 7070. 7090. 710, 7130, 7450, 7470, 7490, 7210 7245, 000 200, 000, 4000, 5000. 5000. 7
Frequency (MHz) Frequency (MHz)
Site +03CHILHY Site $03CHILHY
Condition + PEAK_BE(UNTT)_6E 3m 91200_01620_220824 HORTZONTAL Condition + PEAK(UNTI)_GE 3m 91200_01620_220824 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2023.08.02 el (dBuVim) Date: 2023.08.02
1300) 1300
1200) 1200
100 0|
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VN o
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Frequency (MHz) Freauency (MHD)

site +03CHILHY Site +03CHILHY
Condition  : AV6_BE(UNTT)_GE 3m 9120D>_01620_220824 HORIZONTAL Condition  : AV6(UNIT)_GE 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto + RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117-01

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7

Vertical

Fundamental

Avg.

+RBW:1000.000KHzZ VBW:0.910KHzZ SWT:Auto
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aventy i) Freauoncy i)
site <03cHiLHY site J03cHILHY
Condition : PEAK_BE(UNIT)_6€ 3m 9120_01620_220824 VERTICAL Condition : PEAK(UNIT)_6€ 3m 91200_01620_220824 VERTICAL
{RBW-I000.000KHz VBW:3000000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
. ot 2023802 - vae: 2023.0802
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ravonty ) rocuency ()
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Band 8 - 6875~7125MHz
IF1 802.11a (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH189 6895MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH233 7115MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH189 6895MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH209 6995MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz
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SRV TR e ST R
T B e SN ST e

000 4000.6000.8000. 12000 16000,  20000. 24000, 26000, 32000. 36000, 40000

) requency (Miz)

site +03CHI1HY Site

Condition + PEAK(UNII)_6E Im SHF_00993_221124 HORIZONTAL Condition
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

$03CHIL-HY
+ PEAK(UNIT)_6E Im SHF_00993_221124 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D83 of D90
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR362117-01

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH195 6925MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH211 7005MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH199 6945MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH215 7025MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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Emission below 1GHz

WIFI 802.11ax HE20 Full (LF @ 3m)

WIFI 802.11ax HE20 Full
ANT 802.11ax HE20 Full LF
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Appendix E. Duty Cycle Plots

<CDD Mode>
Antenna Band Duty T(us) 1/T(kHz) [VBW Setting
Cycle(%)
6+7 802.11a 85.79 1720 0.581 620Hz

MIMO <Ant. 6+7>

[802.11a

Video BW 620 Hz __— g Type RIS

Ref 106.99 dBpV
b s o #VBW 8.0 MHz Sweep 5.000 ms {1001 pts)| l;!I::llc:, >
1.720 ms | (A) 1.36 dB| — ]
igggmjm
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<SDM Mode>
Antenna Band Duty T(us) 1/T(kHz) |VBW Setting
Cycle(%)
6+7 6GHz 802.11ax HE20 Full RU 86.00 1898 0.527 560Hz
6+7 6GHz 802.11ax HE20 106 RU 85.87 3890 0.257 270Hz
6+7 6GHz 802.11ax HE40 Full RU 85.56 978 1.022 1.1kHz
6+7 6GHz 802.11ax HE40 242 RU 85.71 1740 0.575 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.37 560 1.786 1.8kHz
6+7 6GHz 802.11ax HE80 484 RU 85.71 1710 0.585 620Hz
6+7 6GHz 802.11ax HE160 Full RU 85.76 566 1.767 1.8kHz
6+7 6GHz 802.11ax HE160 996 RU 85.81 1125 0.889 910Hz

MIMO <Ant. 6+7>

[6GHz 802.11ax HE20 Full RU

6GHz 802.11ax HE20 106 RU

B Keysight Spectnum Analyzer - Swept SA
b - A
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6GHz 802.11ax HE40 Full RU

6GHz 802.11ax HE40 242 RU
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	WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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	WIFI 802.11ax HE160 Full (Harmonic @ 3m)
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